DF200GKFZE /4 B % K fift
DF200GKF PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




£zh#l. ¢;H28 Engine Carburetor

F H = LR R X H M w=E | 20| B
NO. Code name Chinese Description Q'ty| ¥ $
1 01010002 KL Engine 1

2 01030012 AL Carburator 1




phahfE = A% (—) Crankcase Assy

F H = B3 #& R ® X H M WE | 2N B
NO. Code name Chinese Description Q'ty| ¥ $
1 |2.20.05.09. 02000 A R.Crankcase Assembly 1

2 |2.20.04. 66. 07000 Fe FEAR AR SR L.Crankcase Assembly 1

3 |1.20.07. 32. 12000 AE L Breather Pipe Joint 1

4 1. 00. 01. 6204 A 6204 Bearing 6204 1

5 1.00. 01. 6203 6203 Bearing 6203 1

6 1. 00. 01. 6202 6202 Bearing 6202 1

7 | 1.05.01.09.0612 HEALMG X 12 Bolt M6x12 1

8 |[1.20.20.20.17000 P Washer 6 1

9 |1.20.20.01.08000 % NHFdiHE20X32X6 Oil-Seal 20x32x6 1

10 |1.20.04.01. 13000  Hhi#hilE 19.8 X30X5 Oil-Seal 19.8x30x5 1

11 |1.20.04.01. 03000 SR 12X 18%1 Gasket 12x18x1 1

12 |1.20.04.01. 14000 JUHIZFEM12X 1. 5X 14 Bolt M12x1.5x14 1

13 |1.20.04.01. 09000 EE Front Shock Absorber Sheath = 5

14 |1.20. 04. 65. 15000 E42 Bush 42 2

15 |1.20. 04. 65. 16000 150 Bush 50 1




16 |1.20.13.01.01000 Il 5 $ AT IRET Screw 1
17 |1.20.13.01. 02000 OJEFE 16X 1.5 O-Ring 16x1.5 1
18 |1.20.13.01. 05000 AL Tension Rod 1
19 |1.20. 13. 32. 04000 BI85 4% Timing Chain 1
s 2 A% (=) Crankcase Assy
]
"]

F H = B3 #& R ® X FZ M WE | BN B
NO. Code name Chinese Description Q'ty| ¥ $
20 1.20.13.01. 06000 oS ST Chain Guide 1
21 1.20.04.06. 04000  X{LHEHMS X209 Stud bolt M8x209 2
22 1.20.05.06.01000  XCLIEFMS X201 Stud bolt M8x201 2
23 1 1.20.04.01. 05000 FiFEARR Gasket 1
24 1.20.04.01. 01000 ENLE 08X 14 Locating Bush 08x14 2
25 1.05.01.09. 0622 BEAEM6 X 22 Bolt M6x22 2
26 1.20.13.01.07000 T A A Chain Adjuster 1
27 1.20.13.01.03000 R A AR Gasket 1
28 1.20.13.01. 08000 Jit S HEET Screw 1
29 1.20.13.01. 09000 OJFPE9. 5%1. 5 O-Ring 9.5*1.5 1
30 1.05.01.09. 0650 BZAEM6 X 50 Bolt M6x50 2
31 1.20.04. 65. 12000 AR Gearcase Breather Pipe 1
32 | 1.20.04.65. 17000 4Ll 5 Clamp 11.5 1
33 12.20.05.67.99000 A FEAR R R.Crankcase Assembly 1




34

2. 20. 04. 66. 99000

Wsk (L SY5

L.Crankcase Assembly

TR = 2K (—) Gearcase Assy

F H = R R X H M H=E |20 B
NO. Code name Chinese Description Q'ty| ¥ $
1 2.20.20.65.01000 AR A 75 Gearcase cover 1

2 11.20.20. 65. 08000 AR A R Gearcase Gasket 1

3 1.20.01.01.01000 ENIE Locating Bush 2

4 1. 00. 01. 6302 A 6302 Bearing 6302 1

5 1.20.20.65.10000 (R ERSE Reverse Gear Shaft Assy 1

6 | 1.20.20.65. 14000 et P Oil Seal of Output Shaft 1

7 1. 00. 01. 4905 VR i 7K RNA4905 Needle Bearing RNA4905 1

8 1.20.20. 65. 03000 o H A Output Shaft 1

9 | 1.05.06.02. 2000 Hh 420 Check Ring 20 1

10 1.00.01. 6204 Hh 46204 Bearing 6204 2




11 1.20. 20. 65. 02000 A5 S A i Nl Input Shaft 1
12 1. 20.20. 65. 18000 AR e A Shift Drum Assy 1
13 1.20.20. 65. 19000 AR S Oil Seal 1
14 1.20.20.65. 11000 X Shift Fork 1
15 1.20.20.65.21000 Pk Sl Shift Rail 1
16 1.20.04. 65. 18000 2B Hollow Bolt 1
17 1.20.04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 1
18 1.20.04. 65. 20000 PRLAS i 3 Limit Spring 1
19 1.20.04. 65. 21000 ER13/32 Steel Ball 1
TiRFEESMK (=) Gearbox Cover Assy

F H = F XX F R R X FZ M WE|[BMN| B
NO. Code name Chinese Description Q'ty| ¥ $
20 | 1.20.20. 65. 16000 A Ayt 3 Oil Seal of Shift Shaft 1
21 | 1.20.20.65. 17000 Bk 2 Shift Shaft Assy 1
22 1. 20. 20. 65. 20000 OB 10x2.5 O-Ring 10x2.5 1
23 1. 20. 20. 65. 09000 R ] 5 4 il 20 Intermediate Gear Shaft 1
24 1. 20. 04. 65. 23000 HE 15X 19X 1 Washer 15x19x1 1
25 | 1.05.01.09. 0640 M6 X 40 Bolt M6x40 10
26 1. 20.32.65. 08000 R AL B LA Gear Sensor Module 1
27 | 1.05.01.09. 0612 HEAEME X 12 Bolt M6x12 1
28 | 1.05.01. 08. 0622 BEAEM6 X 22 Bolt M6x22 1
29




30

31
32
33
34 1.05.06.01. 5200 FLH $4FEl52 Check Ring 52 1
35 1.05.06.02. 2500 Hh A $4 P8l 25 Check Ring 25 1
36 1.20.04. 65. 22000 B 25 X 33X 1 Washer 25x33x1 1
37 1.00.01.6205-2RS I 7 6205-2RS Bearing 6205-2RS 1
38 1.20.04.01. 14000 JiyHiEEM12X1.5X14 Bolt M12x1.5x14 1
39 1.20.04.01. 03000 SEHC 12X 18%1 Gasket 12x18x1 1
40 1.20.04.01. 09000 IR EE Front Shock Absorber 2
EES R Left Cover Assy
10 7
11
' t . Ty
5 ,.-"2-'.""'{'-' & “--I - :
- z r i
- _:én.. ",-" f f..'—":- _4
y .;- o ; __-- .‘f":r L #!
f l’.‘t ¥ -"ﬁ L= T
= U ) A L,
8" A | SAWITF L]
|'I - ,/- |': '. J e A |'I L |I H:I\ "-' 7
e F : :|-;.- .“-_I_. | * ; I| I 1 “
0 s Hlgs &
5 | R L -
: \ 4. g A8
*.
12 7 )
F H = = ST V= 1 Mg v A i = BN B0
NO. Code name Chinese Description Q'ty| ¥ $
1
2
3
4 | 1.05.01.09. 0640 P2 HEM6 X 40 Bolt M6x40 8
5 2.20.06.65.01001 Yk Left Cover 1
6 1.20.06.01.07000 Vo Left Cover Gasket 1
7 1.20.04.01.01000 ENIE 08X 14 Locating Bush 08x14 2
8
9 1.05.02.03.4208 H 24T ST4.2x8 Tapping Screw ST4.2x8 4
10 |1.20.06.01. 03000 B SR Breather Guide Plate 1




11 1.00.01.6200-2RS %74 6200-2RS Bearing 6200-2RS 1
12 1.20.06.01. 10001 e A1 2R Cover of Exhaust Opening 1
AR imES Right Cover Assy
2
©
A
12

F H = F XX # R R w=E |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
[ 2.20.07.01.01000 Y el Right Cover 1

o 1.20.07.01. 06000 it B Right Cover Gasket 1

5 1 1.20.04.01.13000  ffifhihi$19.8 X30X 5 Oil Seal 19.8x30x5 1

4 1.20.04.01.01000 ENE G8X 14 Locating Bush ¢8x14 2

5 1.20.07.01.09000 JEIH Y Oil-Filter Screen 1

6 1.20.07.01.03000 JETH X L Oil-Filter Screen Spring 1

7 1.20.07.01. 04000 O FE30.5 X3 O-Ring 30.5x3 1




g 1.20.07.01.02000 JETH P R Oil-Filter Screen Nut 1

9 1.05.01.09. 0632 HEFEMG X 32 Bolt M6x32 1

10 1.05.01.09. 0695 HEFEM6 X 95 Bolt M6x95 4

11 1.05.01.09. 06100 2 FEM6 X 100 Bolt M6x100 1

12 1.05.01.09. 06110 EFEM6 X 110 Bolt M6x110 2

13 1.20.07.01. 08000 il & 28+ Trigger Line Card 1

14 1.20.07.01. 05000 HLIH R 0Oil Level Gauge 1

15 1.20.07.01.07000 OJZ R 18X 3 O-Ring 18x3 1

16 1.05.01.09. 0635 BEFEM6 X 35 Bolt 1

17 2.20.07.01.99000 A5 5 I A Right Cover Assy 1

SEIRER Cylinder Body Assy

F H = B XX &R E R H=E |20 B
NO. Code name Chinese Description Q'ty| ¥ $
1 1.20.02.09. 03000 LA Cylinder Block 1

2 1.20.02.09.01000 AL Cylinder Block Gasket 1

3 1.20.01.01. 01000 ENLE G10X 16 Locating Bush ¢10x16 9




SEILER Cylinder Head Assy

| "".,._‘._'“ ;
& ¥ o
¢
s IS
%8
oy -
ACEY
.
F #t = B X &R R X H M wE | 2N BN
NO. Code name Chinese Description Q'ty| ¥ $
1 2.20.01.09. 13000 “SELRAAMAE TEFO Cylinder Head 1
9 1.05.01.09. 06100 EFEM6 X 100 Bolt M6x100 2
3 1.20.01.01.01000 ENE 10X 16 Locating Bush ¢10x16 4
4 1.20.01.09. 15000 LSk Cylinder Head Gasket 1
5 1.20.01.01.16010 A K Pipe Clamp 1

%10 7T




6 1.05.02.01.0425 H24TM4 X 25 Screw M4x25 1
7 1.05.04.02. 0600 2 REM6 Nut M6 2
8 1.20.01.01. 16000 R B Intake-Tube Assy 1
9  1.00.14. 265180 O FE26.5X 1.8 O-Ring 26.5%1.8 1
10 1.20.01.01. 12000 (A% ) BR AR Thermal Baffle 1
11 1.20.01.01. 11000 (RRHARRD 2REAR Base Plate 1
12 1.20.01.06. 06000 ST Inlet Valve 1
13 1.20.01.01. 14000 A ThE Valve Oil Seal 2
14 1.20.01.01. 10000 CRI1EE) By Gasket 2
15 1.20.01. 06. 09000 SAREAY 5 Outer Valve Spring 2
16 1.20.01. 06. 08000 SIRIRE: 5 Inner Valve Spring 2
17 1.20.01.01. 05000 AR Valve Spring Retainer 2
18 1.20.01.01.07000 ST Valve Cotter 4
19 1.20.01.01. 17000 KA 2 Spark Plug 1
20 1.20.12.01.05000 1B Stop Plate 1
21 1 1.20.12.01. 04020 ikicy 35 Adjusting Nut 2
22 1.20.12.01. 04030 ikicy ¥4 Adjusting Screw 2
23 1.20.12.06. 04010 (KD wE Rocker Arm 2
SESLE2mM (Z) Cylinder Head Assy
i4 " B
A =
1 = ey
3. o 0 4 =Fum
R ' e LIV = g
: e ' ’ wa &N
o :'.;_-I_'f I.'iI |
< D
Liﬁ":l &
R o Fll i,
o | } L %
o
s ; "
F H = =R xR X H M HE (2N A0
NO. Code name Chinese Description Q'ty| ¥ $
24 1.20.12.06. 03000 AR Inlet Rocker Arm Shaft Assy 1
25 1.20.11.06. 01000 e il A Camshaft Assy 1

11|




26 | 1.20.12.06.02000 HES R Hl Inlet Rocker Arm Shaft 1
27 1.20.01. 06. 04000 HEST Exhaust Valve 1
28 | 1.05.04. 02. 0800 HEREMS Nut M8 4
29 | 1.20.04.01. 06000 s Washer 8 4
30 2.20.12.06.01000 Y ¢ b Camshaft Retainer 1
31 1.20.01.01. 03000 W IR AEM6%63 Stud Bolt M6x63 2
39 1.20.01. 08. 02000 W BEAEM8 %32 Stud Bolt M8x32 2
33 1.20. 12. 06. 04000 RITRE Valve Rocker 2
34 2.20.12.06.99000 I A T R R Camshaft Retainer Assy 1
35 2.20.01.67.99000 AT Sk Cylinder Head Assy 1
36 | 1.05.06.01. 3500 FLHF4 P8 35 Check Ring 1
37 1.20.11. 32. 02000 1B B Timing Sprocket 1
38 1.05.01.08.0512 HEAEMSE X 12 Bolt M5x12 2

SELZEE M Cylinder Head Cover Assy

¥ 12 ;W




F H = B X # R R = |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
1 2.20.03.06.01000 Rk Cylinder Head Cover 1

2 1.20.03. 06. 03000 AL 5 2 3 P Seal Ring of Cylinder Head Cover 1

3 1.20.03.01.02008 = Cover Slip 1

4 1.20.03. 32. 30000 e R Bolt 2

5 1.20.03.01.05010 Bk Pipe Clamp 1

6 1.20.03.01.05000 BREA Breather Pipe Assy 1

7 1.20.03.01.05020 Bk Pipe Clamp 1

8 1.20.03.01.04000 BN Pipe Joint Assy 1

9  1.05.02.03. 4208 H BRETST4.2 X 8 Tapping Screw ST4.2x8 4

10 1.20.03.32.31000 Ao 12 4 Pl Rubber Gasket 2

11 2.20.03.06.99000 STk 55 K Cylinder Head Cover Assy 1

phidEFF M, 7EELEH Connecting Rod of Crank-shaft Assy

F 13 W




F H = R ® X HA M w=E |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
1 1.20.09.65.01000 it A 4H Connecting Rod of Crank-shaft |

9 1.20.09.01.01010 2 [ Woodruff Key 1

3 1.20.10.08. 01000 G2 Piston 1

4 1.20.10.01. 04000 TE TR Clamp Spring )

5 I A (EE ) Oil Ring

6 5 IES Piston Ring 1

7 1.20.10. 08. 02000 H—1ES Piston Ring 2 1

8 1.20.10.08.03000 TG 2 Piston Pin 1

EEIEYL 2K Starting Motor Assy




F H = R ® X HE M w=E |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
1 1.20.18.01.01000 EC B HLATL A Starter Motor Assy 1

9 1.05.01.09. 0616 HEFEMO6 X 16 Bolt M6x16 2

3 1.20.18.01.02000 Wikt Gear Shaft 1

4 1.20.18.01. 03000 bR Transition Gear 1

5 1.20.09.01.01010 e [ G Woodruff Key 1

6 1.20.19.08.01020 ek B A A Overrunning Coupler Assy 1

7 1.20.19.01.01040 TRAET MK Needle Bearing 1

8 1.20.19.03.01030 MBI 2 A Driven Gear Assy 1

9 1.20.19.01.03000 R Gasket 1

10 1.20.19.01.02000  4i'ZH2RESM22 X 1 /2 Locknut SM22x1 (L.) 1

11 1.20.19.08. 01000 E SRR A A% Overrunning Coupler 1

. MEhHEH 2 Driving and Driven Pulley Assy




F H = B F AR KX &R HE |20 20
NO. Code name Chinese Description Q'ty| ¥ $
1 152019000 W = F2 a1 743-20-30 Tooth Belt 1

9 1.20.21.01.01000 F 3 J A Fe R Driving Pulley Assy 1

3 1.20.21.01.01060 Rk Piece 3

4 1.20.21.01.01050 sk Drag Flange 1

5 1.20.21.01.01040 B R Right Capstan Assy 6

6 1.20.21.01.01030 HEFRAE Right Capstan Assy 1

7 1.20.21.01.01020 wE Bush 1

8 1.20.21.01.01010 OXZ)) 7 7 et - 5% Driving Belt Fan 1

9 1.20.17.65.03001 g 12.5%25%7 Washer 12.5x25x7 1

10 1.05.04.10.1213 #&EM12X1.25 H=10 Nut M12x1.25 H=10 1

11 1.20.22.01.01000 MNZI) i e S B Follower Pulley Assy 1

25 | 1.05.05.04. 1200 I 12.3x29x2.5 Washer 12.3x29x2.5 1

26 1.05.04.10.1212  #EEEMI12X1.25 H=8 Nut M12x1.25 H=8 1

BB HUMZEIBH Magneto and 0il pump




- \

*14

F #t = P X & W ® X E M #E |20 BN
NO. Code name Chinese Description Q'ty| ¥ $
1 1.05.01.09.0618 7Nk 2 HIIEFEM6 X 18 Hexagon Bolt M6x18 4

9 1.20.24.01.06000 K A Fan Assy 1

3 | 1.05.04.10. 1213 #2EMI12X1.25 H=10 Nut M6 M12x1.25 H=10 1

4 1.05.05.04. 1201 FE12-14HV Flat Gasket 12-14HV 1

5 1.20.16.01.01022 &% (EA11ZD Rotor Assy (DC 11) 1

6  1.05.01.09.0620 75MAE=HEEFEM6 X 20 Hexagon Bolt M6x20 2

7 | 1.05.01.08.0512 INFIRAEMS X 12 Hexagon Bolt M5x12 2

8 1.20.14.01.03000 LR A S Oil Pump Assy 1

9 1.05.01.09. 0625 BEAEM6 X 25 Bolt M6x25 2

10 1.20.14.01.01000 M ERE R Oil Pump Sprocket Wheel 1

11  1.05.04.02. 0600 IR REM6 Nut M6 1

12 1.20.14. 01. 04000 HERSSS Oil Pump Chain 1

13 1.20. 14.01. 02000 FERC I o Sprocket Wheel End Cap 1

14 | 1.05.01.09.0612 HEAEM6 X 12 Bolt M6x12 2

15 1.20.16.01.01012 & 74 (HR1140 Stator Assy (DC 11) 1

16 1.20.16.01.01002 HEHEMNLEK (Hiill Magnetor Assy (DC 11) 1

EMX = Fan Cover Assy




F H = X B AR B X F W WE (BN £
NO. Code name Chinese Description Q'ty| ¥ $
1 |1.20.24.03. 03000 K Fan cover 1

2 |1.20.24.01.03020 w3 Blanking Cap 1

3 |1.20.24.01. 04000 HA 25 4 Cable Clamp 1

4 | 1.05.01.09.0625 HZAEM6 X 25 Bolt M6x25 3

5 |1.20.24.01.03010 REATE Cooling Duct 1

6 | 1.05.02.15.4816 HIE#RE%TST4. 8 X 16-F-H Tapping Screw ST4.8x16-F-H 5

7 |1.20.24.06.01020 161-B2 F 5 X =41 Upper Fan Cover Assy 1

8 |1.20.24.01.01040 R 2k Cable Clamp 1

9 |[1.20.24.01.01030 MR &5 Rubber Cover 1

10 |1.20.24.01.01010  161-B2 254} Upper Rubber Mat 1

11 [1.20.24.01.02020  161-B2 N %54kt Lower Rubber Mat 1

12 |1.20.24. 06.02000 161-B2 ~ S X EHE Lower Fan Cover Assy 1

13 |1.20. 24. 01. 05000 HILE Tubing Clamp 1

LN EZEMIE Frame and Accessories
15

17

19 18 |
S — . o ==
OO

X
=20 % Ay

%18




i
f
.

i

9 10
F H = R R X H M w=E |20 B
NO. Code name Chinese Description Q'ty| ¥ $
1 0201-200GKF 2= 1 Frame 1
2 02010222 Jo tRae Rear Carrier 1
3 12020008 PR ARG 2R 35 10%22%6 | Iron Dust Cover M10 of Rocker . 7
4 14020160 TR Bush for Rocker Arm 2
5 02010220 NRERE MK Front Lower Rocker Arm(Left) 1
6 02010221 NREREHMA A Front Lower Rocker Arm(Right) 1
7 02010218 RE A Front Upper Rocker Arm(Left) 1
8 02010219 FREANL Front Upper Rocker Arm(Right) 1
9 02010903 JEe R EE () Bracket of Rear Fender(Left) 1
10 02010904 G222 CH) Bracket of Rear Fender(Right) 1
11 02010894 Ae R () Bracket of Front Fender(Left) 1
12 02010895 AR 222 CFH) Bracket of Front Fender(Right) 1
13 12020004 BRI A EM10 Rubber Dust Cover M10 of 20
14 02010312 ERE et Muffler Bracket 1
15 12060023 WHTERSk 141, BIF Ball Joint M14x1.5 2
16 12990002 BV ME Fluid filler 6
17 12060007 [#] 72 Bk SKM1 251, 25 Ball Joint M12x1.25 2
18 15030017 WEINE OO Plastic Bush (big) 12
19 14020074 B ERENE Bush for Front Upper Rocker 2
ZEZoMi4/iE 7528 Roll Bar, Muffler

12

"y I

5

'R

19 |




© -

VX =78

F H = L F R XX #B M W= BN w1
NO. Code name Chinese Description Q'ty| ¥ $
1 02010232 JE M FEZE AR Rear Axle Bracket Assy 1
2 02010890 FEER Top Roof(Left) 1
3 02010891-XP apiigs Top Roof(Right) 1
02011541-XP AN (kT % 1
A 02010892-XP = fAze Top Roof(Middle) 1
02011543-XP SRS (REEERT D 1
5 02010230 Hha 4 Spare Wheel Carrier 1
6 01050015-2 Iy e e Muffler 1
6. 1 01050015-1 Y 7 A Exhaust pipe 1
7 02010243 FAHTRS YR Aluminum Front Fender 1
8 02010321 SEREYa Gasket 4
9 02010310 HA JHRL 2 7 e AR Battery Fixed Plate 1
10 02010320 WHZE & F A Bolt 4
11 07990003 ZZ P AT & 30% & 10%35 Bushing & 30% & 10%35 2
12 07020102 VEREERE0A Tension spring 2
13 02010893 R R AR aluminium foot pedal 1
14 02011542 BEMAT S48 Decorative Light Bracket 1
R/ FERRG

N

20

o
12 :
10 . (-




13

2
F H = R ® X HE M ®E |20 BN
NO. Code name Chinese Description Q'ty| ¥ $
1 02030071 J7 AL Redirector 1
2 07010037 B Front Shock 2
3 07010036 JE R Rear Shock 2
4 05020005 AR Seat Slide Rail 1
5 04990002 FHZE HA Hand Brake 1
6 02010252 A ZE S AR ZH A Brake Pedal 1
7 02010244 TS AR ZH A Accelerator Pedal 1
8 02010249 E5 TR s Al AL.Brake Pedal 1
9 02010250 FRTH T S AR AL.Accelerator Pedal 1
10 02030056 J7 Steering Wheel 1
11 02030064 7 1) 5[] 52 dh Steering Wheel Stationary Shaft 1
12 02010822 7 ) 35 ] g S 2E Steering Wheel Stationary Shaft 1
13 02010311 FE, 28 3] 52 Al 4H A Fixed plate of the electrical box 1
14 02010269 U ) Shifter Bracket 1
15 02010331 I BE A Screened Pipe 1
16 12050003 IVEECERS Circlip 17 1
17 12030021 HhA&6903 Bearing 6903 2
18 15030015 WEMNE (N Plastic Bush(Small) 4
19 02020217 R ZE R N Brake Pedal Inner Pipe 1
20 02020213 W TSN & Throttle Pedal Inner Pipe 1

5% Rear Axle

=

=21

%21 W




F H = R ® X HE M = | BN B
NO. Code name Chinese Description Q'ty| ¥ $
1 02040048 J& M Rear Axle 1
2 02040038 AL CF#§530-31) Chain Plate 1
3 04020009 (&) HERIFE220%58 Rear Brake Disc(220*58) 1
4 M8*30 VAY; R Ik Y Hexagon Bolt with Flange (M8*30) 4
5 M8=*1. 25 /\—\ﬁj Yiéﬁ E %)'Ji iﬁ% Hexagon Locking-Nuts with Flange (M8%1.25) 14
6 02040009 R e 2 Dust Cap for the Bearing Pedestal 2
7 02040051 Lk 7 R 2H A4 Bearing Pedestal 2
8 12030063 H7ANJ1007M Bearing NJ1007M 2
9 02010240 T A i Magnetic Steel Seat 2
10 M8%25 N L e A Hexagon Bolt with Flange(M8*25) 4
11 N8*40 VAY; R 1LY Hexagon Bolt with Flange (M8%40) 6
12 10990004 egen Magnetic Steel 2
13 02040105 5 5 5 e 2H A Rear Hub Seat 2
14 12040014 HE d50X d34X7 il Seal p50xp34x7 2
15 12040015 E d 42X d30X7 Oil Seal p42xp30%7 2
16 02040008 K JRE Bearing Seat 2
17 02040198 b 7 R 5 20 7 2H AR Bearing Seat Cover 2

KTR /%5878 Lights,

Airfilter

&

22 W




F #t = B 3 # R ERE-R HE (2N B0
NO. Code name Chinese Description Q'ty| ¥ $
1 03030231 EER Electric box 1

2 01040012 2 e gs Air Filter 1

3 06030002 T4, 5%8. 5 Oil Pipe 4.5*8.5 15¢cm
4 02040159 524530 Chain 530 52
5 09020042 B ZE &G a )T Left Turning Light(F.) 1

6 09020043 A A mT Right Turning Light(F.) 1

7 09010016 KAT Front Light 2

8 09050001 T RICH Reflected Flake 2

9 09030015 BAT Tail Light 1
10 09040004 =R FEAHT Fog Light 3
11 09020086 Ja I kT Left Turning Light(R.) 1
12 09020087 Ja A kT Right Turning Light(R.) 1
13 01990001 TIRANRIEE Twice Adding Air Instrument 1
14 03030229 HEE Chain Guard 1
15 00608009 REAT TLENT IR Brake Light Bulb 2
16 00608013 BT et Turn Signal Light Bulb 4
17 190098 UET Filter Foam 1
18 00608007 KATHT VW CERTOREL) Headlight Bulb 2
19 02040160 5304 sk 4k Master Link 530 1

28/ 4 Electrical Components,

Wires

¥ 23 W




™ Y
pr-
S
m 3
/ |
g 6 ) 4 ]

F H = B XX # R R = |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
1 03030226 NE2 Instrument Board 1

2 08010020 FE, 205 2 Main Cable 1

3 10070005 e LN e Compound Horn 1

4 10080018 MK Lock 1

5 01020041 CM63214F H 2% CM6321 Relay 1

6 01020021 Yk AR Relay 1

7 01020016 ok Igniter 1

8 01020022 R AL Ignition Coil 1

9 01020017 T2 Rectifier 1

10 10050020 iR EER Odometer 1

11 01020011 APE Flasher 1

12 10060003 WA R Switch of the Fuel Tank 1

13 10040020 H AL B As Mileage Inductor 1

# 24 T




AIFE A/ RS Front Steering Angel, Gear Shifter

F H = XX F R R X H/ M WE | 2N B0
NO. Code name Chinese Description Q'ty| ¥ $
1 02030053 A () Front Steering Angle(L.) 1
2 02030054 HiE A CRD Front Steering Angle(R.) 1
3 03030233 R BIAS Shifter Assy 1
4 14010011 IE %428 Front Wheel Hub 2
5 02010233 JEMFFE S BEA end bridge bracket wring A 1
6 02010234 Ja MRS 4 EEB end bridge bracket wring B 1
7 02010746 A [ 52 AR Adjust Dead Pate 1
8 02010329 PRRY 2% [ 2 A 2B A4 Shifter Dead Plate Assy 1
9 02010819 TR Control Rod 1
10 02010749 Ry e Shift Arm 1
11 02010842 PRASAT LA Shift Lever 1
12 02030055 P GirER- Turning Lever(with ball) 2
13 06990029 WEARFA (R Hand Shank 1
14 07020028 ELUEEnEiib Torsional Spring 1
15 12030023 Hh 46203 Bearing 6203 2
16 12030014 Hh A& 6204 Bearing 6204 2
17 14020375 HmHiFL: 336 Steering Rod L: 336 2
18 02030055 FepAT Gireksk) Turning Lever(with ball) 2
19 02040032 58 385 e 2H A Front Wheel Hub ASSY 2
%25 W




BEH/%%R Body Covering, Cable

F H = F X &M R X H M w=E |20 B
NO. Code name Chinese Description Q'ty| ¥ $
1 03010400 AjetR (o) Front Fender (L.) 1

2 03010401 Ajetk CH) Front Fender (R.) 1

3 03050018 o BE AR Rear Decorate Plate 1

4 03060001 T A il Wire Groove 1

5 08020070 TR Hand Brake Cable 1

6 08020069 VimES Throttle Cable 1

7 03060016 TiiA Top Roof 1

8 03990015 WIZE WA B Front Canvas 2

9 03990016 WIZEINAT |5 Rear Canvas 2

10 06990005 PHZR 2R Hh 28 Rubber Sheath 28 2

11 03990014 B A A Net Cover 1

12 03050015 INFRE Instrument Mask 1

13 08020155 BIRY 7 2% Reverse Gear Wire 2

14 02010256 HIESGIRRE AT Steel Mesh 1

15 03010403 Jaletk ChD Rear Fender (R.) 1

16 03010402 Jaletk (i) Rear Fender (L.) 1

17 03050017 EIESXGT Front Decorate Plate 1

18 02010905 AR EBBEMRR (BN22 ™) | Wire mesh for Odometer cover 1

%26 T




FF& Switches

F H = B3 #& R ® X FZ M WE | BN B
NO. Code name Chinese Description Q'ty| ¥ $
1 12020002-XP a2 1548 Dust Cover 48 2

2 06020082 P4 H6%20%3 Rubber Gasket 13

3 190016 Mg Cycle Valve 4

4 02010253 J7 RN EAR Press Board 2

5 10010002 LIISIPS Horn Switch 1

6 10010007 AT I Dimmer Switch 1

7 10010005 L AT I o2 Switch of Turning Light 1

8 10010006 oI HRA Button of the Warning Light 1

9 10010021 KAT 6 Switch of Head Light 1

10 07020007 METT T % brake spring 2

11 12020003-XP Batlh a8 (ABS) Dust Cover 48 (ABS) 4

12 02040112 F150 % ZhkkEse F150 Drive Sprocket 1

13 02010828 F150F shEEFe 8t Locking Plate 1

14 02010745 e 47 28 ] 72 AR Dead Plate 1

15 06020092 19L& Cover 19 2

16 02030065 3\ 5L : 538mm Gimbal (538mm) 1

17 06020090 B4 X BE T A% I 34 Rubber gasket 4

¥ 2T |




18 06020025 JE G IR Rubber for Seat 2
JHFE/%B4 Fuel Tank, Tires
F H = XX F R ® X FZ M WE | 2N B
NO. Code name Chinese Description Q'ty| ¥ $
1 06990001 7 SUNit Second Filter 1
2 06020013 WAEZE M (AT E) Fuel Tank Crash Pad 4
3 12990004 TR 2 e Thread Clip 4
4 12010007 T J28. 5 Tubing Clamp 8.5 4
5 09060011 Ja Bt Rearview Mirror 1
6 12010010 e Clip 2
7 05030011 THFE Fuel Tank 1
8 10990005 HJff (12N9-BS) Battery 1
9 06010008 HA22%10-10 Tyre 22%10-10 2
10 06010007 HR21%7-10 Tyre 21*7-10 2
11 02040030-XP FE#10%8. 0 Alloy Rim 10*8.0 2
12 02040028-XP FEHE10%5. 5 Alloy Rim 10%*5.5 2
13 02040208-XP EXPE[10%5. 5 Iron Rim 10*5.5 2

¥ 28 W




14 02040209-XP MBI 10%8. 0 Iron Rim 10*8.0 2

15 05050004 A Fuel Tank Cap 1

16 05050007 JEM Filter Mesh 1

17 10040059 A AL B as Fuel Gauge 1

|
HER) /48 Disc Brake, Seat

F H = B XX F R R = |20 B0
NO. Code name Chinese Description Q'ty| ¥ $
1 04010019 TR S Disc Brake Assy 1

2 190377 HEATMS*55 (5 142 R Brake Push Rod 2

3 190378 AT [ 5 R Push Rod Fixed Seat 1

4 05010017 Ap A Seat (R.) 1

5 05010016 AR I Seat (L.) 1

6 04020008 (R R4 160mm Front Brake Disc 160mm 2

7 05020002 Zai JLESETE) Safety Belt 2

8 190025 [& T BT Hydraulic Switch 1

9 190021 ASER LI NSE Master Cylinder 1

10 190005 ISR MR I A Oiler 1

%29 T




11 190019 [R] JRAGH 2= Right Brake Caliper 1

12 190018 [R] JRAG A 22 Left Brake Caliper 1

13 190020 05HLA = 05Rear Brake Caliper 1

14 190009 F18ABE#E Fr F18A Brake Pad 24

15 190010 FO35BE 4 F F035 Brake Pad 1+

16 190379 B ZEH| B 760mm | Left front fluid pipe L: 760mm 1

17 190380 B AT 20 1080mm Right front fluid pipe L: 1

18 190381 JE M 2400mm Rear fluid pipe L: 2400mm 1

19 190382 Ayl &L : 350mm Fluid pipe L: 350mm 2

BEZETH Tools Kit

F #t = b 3 &R R X AW wE | 2N BN
NO. Code name Chinese Description Q'ty| ¥ $
A M ZE T H Tools 1

1 16010005 HF O F12-14 Open Spanner(12-14) 1

2 16010004 P F8-10 Open Spanner(8-10) 1

3 16010006 WOS YY) Dual-Purpose Screwdriver 1

4 16010007 KALZEERS=16 Spark Plug Box Spanner(S=16) 1

5 16010002 W 7S 13 F-6mm Socket Head Screw Wrench(6mm 1

6 16010001 W 7S A F-5mm Socket Head Screw Wrench(Smm 1

%30




2017-5-55 &b ) B f5 e i e A gwtid

%31 W




